
ASSEMBLY INSTRUCTION (WF309377/WF309378)

1/10



2/10

K

D

E

F

J

G

J

F

H

A

C

I

B

I
O

L

M
N

M
M

M

L

L

L

N
N

N

N
N

N
N



Part List (Box 1-WF309377)

3/10

A

HEADBOARD  - 1pcs FOOTBOARD  - 1pcs HEADBOARD LEG - 2pcs

DRAWER PANEL (FRONT)  - 4pcs DRAWER PANEL (BACK)  - 4pcs DRAWER PANEL (SIDE)  - 8pcs

DRAWER PANEL (BOTTOM CENTER)  - 4pcs DRAWER BOTTOM FRAME - 4pcs

B C

D E F

HG



4/10

Part List (Box 2- WF309378)

SIDE PANEL - 2pcs DRAWER CUSHION  - 4pcsDRAWER BOTTOM SIDE SUPPORT - 8pcs

STRAIGHT SLAT WITH HOLE - 4pcs STRAIGHT SLAT - 8pcs

I J K

L M N

O
WOODEN SUPPORT LEG - 4pcs

CENTER WOOD BASE - 1pcs



Hardware List (WF309377)

1 2 3

4 5 6

7 8 9

10

13

11 12

JCBB M8 x 16mm (8 pcs) JCBC M6 x 35mm (6 pcs) JCBC M6 x 60mm (4 pcs)

M6 Flat Washer (6 pcs) CSK SCREW M4 x 30mm (36pcs) CSK SCREW M3.5 x 15mm (32pcs)

MINI FIX HOUSING M9.5 X 15mm (72pcs) MINI FIX BOLT M6 X 30mm (72pcs) WOOD DOWEL M6 X 30mm (40pcs)

Allen Key M4 (1pcs) Allen Key M5 (1pcs) BASE GLIDE (4pcs)

WHEEL (16pcs)

Assembly Tools
Required (Not Included)

5/10



Assembly Step - Drawer

1 2

3 4

7

9

8

9

4x

1x

1x

82x 2x

D

8x

4x
8

8

9

4x 8

7

9

8

9

4x

1x

1x

82x 2x

2x1
6/10

E

F G



8x
7

Assembly Step - Drawer

5 6

7 8

MAKE SURE THE 
ARROW IS POINTING
TO THE HOLE

Make Sure the
Arrow is Pointing
to the Hole

Make Sure the
Arrow is Pointing
to the Hole

7/10

J

E

D

D

F J
D

G J
E

E

F H
E

D

G

J

J



Assembly Step - Drawer

9 10
8x

Make Sure All
the Mini Fix Has
been Locked

Make Sure All
the Mini Fix Has
been Locked

136

3x

5

ALIGN PROTRUSIONS

Completed Drawer
Assemble
Need to Repeat (4x)

8/10

E
K

K

J
G

F
E

F
D

F E



11

Assembly Step - Bed

12

13

6x

A

A
4

2
10

11

1

4x

11 1

4x

4x

24x 5

3

12

L

4x

N 

C

M

Completed
Bed Assemble 9/10

C

C

I

B
I

B I

I C
A

M

L

O
N



14

Assembly Step

Combine Bed Assemble with 4
Drawer Assemble

FULLY COMPLETED ASSEMBLY

10/10


